(6) Evaluation of Sewerage Facilities

1)  Sewer Network

Results of hydraulic analysis (flow capacity) on sewer network of Panaji City to identify

problems in existing condition, year 2001, are shown in this section.

a. Study Methodology

The steps of analysis are shown below.

Step 1:
Step 2:
Step 3:
Step 4:
Step 5:
Step 6:

Figure out sewer service area, population

Presume contributory population of target sewers of network

Presume design flow of each sewer

Figure out diameter, length, and slope of each sewer

Figure out flow velocity and flow capacity of each sewer (Manning’s formula)

Compare the flow capacity with the design flow and judge

Assumptions as shown in Table 32.12 are set for the analysis on the sewer network for
[...]
designed for the service area population in year 2011 (120,000 persons) with enough flow
capacity margin, and population in 2001 is 78,382, about 65% of the target population. See
table in Volume IV Appendix M35.8 Flow Calculation Sheet for Main and Sub Main Sewer
Margao City, M35.9 Flow Calculation Sheet for Branch Sewers, Margao City and M35.10 Data
for Flow Calculation Sheet of Sewers in Year 2001, Margao City for details.

g.  Physical Condition of Sewers and Manholes
According to a PWD engineer, PWD doesn’t have serious troubles on sewers or manholes, as
they are still new. Installation of Sewers and manholes in Margao City started from around

year 1990, about 10 years ago in North and Central Zone.

2)  Sewage Treatment Plant

a.  Evaluation of Treatment Capacity of the STP

The existing Margao STP is evaluated comparing its design requirement to the present capacity.
The detailed process design calculation is presented in Volume IV Appendix M35.14 Capacity
Calculation of STP (Activated Sludge), Margao City. The results of comparison are set out in
Table 32.25.

The result shows that it has enough capacity, only the activated sludge tank is slightly smaller
than the requirement. The deficiency in task size is only 5 %, thus, it does not have any

impacts on efficiency of the biological sewage treatment.



The water qualities of Margao STP were presented in Table 32.25 and the treated effluent
qualities met the effluent standard.

Regarding the raw sewage quality, both BOD and SS concentrations are very low compared
with Panaji ones (53 and 82 mg/L BOD 42 and 67 mg/L SS) , almost half in dry season and
much less in rainy season. The reason of low concentration is considered that the few
sewerage connection compared with the sewer construction.

Assuming the groundwater infiltration is coming according to the sewerage development, it is
estimated 1,250 m*/day, which is 17% of 7.5 MLD, STP capacity. Considering the condition
of 2005, 1500 person were connected, the raw sewage quality is calculated as 47 mg/L. BOD.
The measured quality in dry season (30.5 mg/L BOD) is a little lower but it seems within a
range of fluctuation. In addition, cross connections with drainage are suspicious considering

the lower concentration in rainy season.

Table 32.25 Capacity and Water Quality of Existing STP Facility
Capacity
Facilities Design Requirement Existing Facility Evaluation
Wet Well >10.0 min. 152.0 min. OK
Pump 15.1 HP +30.1 HP 25.0 HP + 50.0 HP OK
Grit Chamber 7.8 m’ 10.0 m’ OK
Primary Settling Tank 242 m? 254 m? OK
Activated Sludge Tank 1,250 m* 1,188 m* OouT
Secondary Settling Tank 313 m? 346 m* OK
Sludge Digestion Tank 1,875 m’ 2,709 m* OK
Sludge Drying Bed 2,083 m? 2,222 m? OK
Water Quality, 2005
Parameters Season Sampling Low sewage | Treated effluent Standard
Margao  |pH Dry 09/06/05 6.4 7.2 55-9.0
Rainy 13/07/05 6.1 7.2
BOD(mg/L) Dry 09/06/05 30.5 13.0 30
Rainy 13/07/05 6.0 3.0
SS(mg/L) Dry 09/06/05 28.0 9.5 100
Rainy 13/07/05 8.0 2.0
Coliform(MPN/100ml)  |Dry 09/06/05 11,000,000 460,000
Rainy 13/07/05 4,600,000 46,000

b.  Existing Facility Evaluation

It has been only 5 years from the STP commissioning in May 2000.

are found by the site survey.

3-100

The following mentions




b-1 Operational Condition
e Sewage treatment was properly operated.
e Sludge treatment facility is not operated since no excess sludge is generated due to inflow
of low pollution load.
e  There are no disinfection facilities to control pathogen concentration.
b-2 Observation
e  Structure walls of treatment facilities show some cracks.
e  Metal structure such as handrails or steel panel was corroded badly. Some of them may

cause danger to operators.

(6) Problems Identified
1)  Sewer Network
The following problems are identified during the reconnaissance survey and the evaluation of

existing sewers. Table 32.26 show the problems identified.

3-101




Table 32.26 Problems Identified

Problems Identified

1. Lack of information on sewer network detail
1.1 Drawings;

- Sewerage service area, Sewer alignment

- Longitudinal section of sewers
1.2 Flow calculation sheet

- Catchment area, population

- Invert elevation

2)  Sewage Treatment Plant

e The largest problem is the inflow of weak crude sewage (low pollution load).

STP cannot function effectively.

e No power generators are installed for power failure.
e No disinfection facility to improve the quality of effluent.

3.24 On-site Treatment System

€)) Septic Tank for Domestic Wastewater

The septic tank + soak pit is located in Aquem area in the main part of Margao City. This area
will a part of the sewerage service area in the future, “South Zone”, but is not sewered yet.
The housing complex using this septic tank + soak pit includes several dozen of households and
some shops on ground floor facing main road. As the septic tank is located on gentle slope of
a hill, it may not be flooded even in rainy season. Detailed data with photos obtained during
survey has been given in Volume IV Appendix M35.15 Data Sheets and Photos for Investigation

on On-site Treatment Facilities.

The septic tank was constructed under the ground nearby the housing complex. According to
PWD engineer who conducted survey, the septic tank is a typical one and made of laterite bricks

and waterproofed by mortar plaster. Schematic of treatment process is shown below.

Schematic of Treatment Process

(Black and gray water from households and shops)

!
Septic Tank

!
Soak Pit

(Infiltration) or (Overflow and discharging into side ditch of road)

3-102



During survey it is observed that soak pit effluent was discharged to side ditches. The effluent
seemed clear and emitted no odors, but water in the ditch looked polluted and appeared gray in
color. This side ditch meets a nala, wastewater/storm water drainage, and finally joins the Sal

River.

According to the engineer, overflow from soak pit is usually observed not only in rainy season
due to high elevation of water table, but also in dry season because of choking of old soak pit.
Overflow from soak pit usually starts after six months to one year after its installation. Users
of septic tank + soak pit are responsible for the maintenance, but it is common that soak pit is
left as it is even if overflow begins. Operation and maintenance of septic tank is carried out
occasionally when there is choking, not at regular intervals. Removed sludge is carried to

Margao Sewage Treatment Pant and discharged into inlet chamber of its.

2) Wastewater Treatment Facility for a Hotel

The hotel surveyed is Taj Exotica Hotel with 140 bedrooms at Varka beach, Salcete, near
Margao City, located in “South Coastal Belt” of the study area, and this area is not sewered.
See Volume IV Appendix M35.15 Data Sheets and Photos for Investigation on On-site

Treatment Facilities for detail data and photos on this survey site.

Treatment facility is located beside hotel building and has the capacity of 220 m’/day (0.22
MLD). Treatment process is activated sludge process, chemical coagulation, sand filtration,
activated carbon adsorption, and water softening. Schematic of treatment process is shown

below.

Treated effluent is used for gardening in hotel premises, but effluent discharging pipe to the sea

is also installed for emergency purpose.

3-103



Schematic of Treatment Process

(Black and gray water from hotel)
!

Bar Screen
Aeration Tank

Secondary Clarifier

l

Flocculator

!
Clarified Water Tank
!

Pressurized Sand Filter

!
Activated Carbon Adsorber
!

Softener

(Reuse for gardening in hotel campus or discharging into seawater)

A3) Wastewater Treatment Facility for a Factory

The factory surveyed is a chemical fertilizer of Zuari Industries Ltd. located in Zuari Industrial
Complex on hillock near Dobolim Airport in Vasco-Da-Gama City, outside sewerage service
area of the City. This factory, for its production purpose, uses public supplied water after

additional treatments. Wastewater from production process is treated and recycled.

In addition to water treatment facilities used for production purposes, the factory has wastewater
treatment plant for domestic wastewater generated by 800 employees of the factory. See
Volume IV Appendix M35.15 Data Sheets and Photos for Investigation on On-site Treatment

Facilities for detail data and photos on this survey.

Treatment facility for domestic wastewater is located inside the premises. Treatment process is
activated sludge process, and sand filtration, and its capacity is 480 m’/day (0.48 MLD) for 800
employees. Effluent of secondary sedimentation tank looks clear, but the sedimentation tank is
covered with thick scum and weed indicating lack of maintenance. Schematic of treatment

process is as shown below.

Treated effluent is used for gardening in factory premises, and is not discharged to public water
body.

3-104



Schematic of Treatment Process

(Black and gray waters from factory employee)
Aeration Tank
Secondary Sedimentation Tank
!

Pressurized Sand Filter

(Reuse for gardening in factory premises)

()] Wastewater Treatment Facility for a College

The college surveyed is Birla Institute of Technology, a new college for science and technology
near Zuari Industrial Complex mentioned above. Students and teaching staff members is
expected to 2,000 at present to 4,000 in the future. See Volume IV Appendix M35.15 Data
Sheets and Photos for Investigation on On-site Treatment Facilities for detail data and photos

collected during survey.

Treatment facility is located outside the college campus. Treatment process is FAB (Fluidized
Aeration Beds) technology and sand filtration with the capacity of 600 m’/day (0.60 MLD). A
small centrifuge for sludge dewatering is equipped. The equipment was not operated

temporarily due to summer holiday. Schematic of treatment process is shown below.

Treated effluent is used for gardening in college campus, and is not discharged to public water

body. Excess sludge is dewatered at the plant and disposed to the dumping site.

Schematic of Treatment Process

(Black and gray water from college)
InletlTank
FAB Realctor Tank
Secondary Sedilmentation Tank

Pressurized Sand Filter

(Reuse for gardening in college campus)

3-105



3.2.5 Water Quality Analysis for Sanitation

€)) General

Water quality analysis of sewerage was undertaken to assess the treatment process efficiency at
the existing Panaji and Margao Sewage Treatment Plants and to determine the need for new

sewerage systems by investigating the receiving water quality in the river and sea.

Table 32.27 shows the number of samples and sample parameters.

quality analysis for sanitation is shown in Volume IV Appendix M33 Water Quality Analysis for

Sanitation.

Table 32.27  Water Quality Analysis for the Sanitation

All the results of water

Parameters for analysis
Sampling Locations
pH BOD;s *1 SS Coliform
Inlet 2 2 2 2
Panaji/Margao
STPs Treated Water 2 2 2 2
Discharged Water 2 2 2 2
Mandovi River Mouth 1 1 1 1
Ri Upstream 1 1 1 1
tvers , River Mouth 1 1 1 1
Zuari
Upstream 1 1 1 1
S North Goa (2 Points) 2 2 2 2
ea
South Goa (2 Points) 2 2 2 2
Number of Samples to be taken 14 14 14 14
in Each Season
Total Number of Samples 28 28 28 28

*1: COD tests were used for the sea samples, instead of BODs,

The water quality for sewerage was evaluated on the ‘Ambient Standard for Ambient Air,

Automobiles, Industries and Noise, Central Pollution Board in India, 2002 July’.

3-106




Location of
Beach, River and Sewerage Sampling

North Goa Beach
Baga Beach
.. Upstream of Mandovi River
Khandola
[ ]

@ | River Mouth of Mandovi River
() Panaji
River Mouth of Zuari River
Cortalim
(]
o
® ® Ponchavadi
o
Not to scale
Figure 32.8 Location of Water Quality Sampling Point for Sanitation

(2) Results of Water Quality Analysis for Sanitation

1)  Sewage Treatment Plant

For the existing Panaji and Margao sewage treatment plants, raw sewage and treated effluent
quality were analyzed for pH, BOD,SS, and coliforms. The results of water quality

examination were presented in Table 32.28.

Regarding the pH, BOD and SS, the treated effluent quality for both of the STPs met the
effluent standards during both the dry and rainy seasons. Coliform is not regulated in
standards, the analysis showed that the sewage treatment process reduced the number of
coliforms at both STPs during both seasons. The raw sewage of both BOD and SS

concentration in Margao are very low, it is analyzed in 3.2.3 (5) 2).

3-107



Table 32.28 Water Quality of Panaji and Margao STP

Parameters Season Sampling Low sewage | Treated effluent Standard
Panaji pH Dry 22/06/05 7.1 7.4 55-9.0
Rainy 17/07/05 6.3 6.9
BOD(mg/L) Dry 22/06/05 53 7.4 30
Rainy 17/07/05 82 5.5
SS(mg/L) Dry 22/06/05 42 4.5 100
Rainy 17/07/05 67 5.0
Coliform(MPN/100ml) Dry 22/06/05 46,000,000 1,100,000
Rainy 17/07/05 4,600,000 1,100,000
Margao  |pH Dry 09/06/05 6.4 7.2 55-9.0
Rainy 13/07/05 6.1 7.2
BOD(mg/L) Dry 09/06/05 30.5 13.0 30
Rainy 13/07/05 6.0 3.0
SS(mg/L) Dry 09/06/05 28.0 9.5 100
Rainy 13/07/05 8.0 2.0
Coliform(MPN/100ml)  |Dry 09/06/05 11,000,000 460,000
Rainy 13/07/05 4,600,000 46,000
2)  Rivers

The water quality examinations were conducted on samples from the Mandovi and Zuari Rivers
and the samples for these rivers were taken from the river mouth as well as upstream. The
survey results were presented in Table 32.29. The water quality was shown to be worse at the
river mouth in both rivers, compared to their upstream water quality, during both the dry and

rainy seasons.

The results of both Mandovi and Zuari Rivers showed that BOD levels exceed the water quality
standards of 3mg/L, some pollutants may be derived from human activities. The results
also showed that the water quality was worse in the rainy season compared with the dry season,
pollutants settled in the dry season may be flushed by rainwater. To achieve the water quality

standard, countermeasures including sewerage are recommended.

3-108



Table 32.29

Water Quality of the Mandovi and the Zuari Rivers

Parameters Season Sampling Place Standard
Location Panaji Khandola
River mouth Upstream
Mandovi |[pH Dry 11/06/05 7.8 7.7 6.5-8.5
Rainy 28/07/05 7.0 6.6
BOD(mg/L) Dry 11/06/05 4.8 3.4 3
Rainy 28/07/05 5.8 4.6
SS(mg/L) Dry 11/06/05 6.5 3.0
Rainy 28/07/05 30.0 14.0
Coliform(MPN/100ml)  Dry 11/06/05 460 430
Rainy 28/07/05 - -
Location Cortalim Ponchavadi
River mouth Upstream
Zuari pH Dry 10/06/05 7.6 6.9 6.5-8.5
Rainy 28/07/05 7.7 6.4
BOD(mg/L) Dry 10/06/05 44 3.2 3
Rainy 28/07/05 6.3 5.0
SS(mg/L) Dry 10/06/05 20.5 7.0
Rainy 28/07/05 58.0 37.0
Coliform(MPN/100ml)  [Dry 10/06/05 4,600 2,400
Rainy 28/07/05 110,000 24,000
3) Sea

Four sea water samples were collected, one each from Baga and Calangute on the North Beach
and Colva and Benaulim on the South Beach. The survey results were presented in Table
32.30.

The pH of both North and South Beach did not exceed the pH standard, on the other hand, the
BOD levels exceed the water quality standards of 3mg/L same as rivers. Measures including

sewerage is also recommended.

Table 32.30 Water Quality of North and South Coastal Belts
Parameters Season Sampling Place Standard
Location Baga Calangute
North pH Dry 11/06/05 8.1 8.1 6.5-8.5
Coastal Rainy 21/07/05 7.5 7.6
Belt BOD(mg/L) Dry 11/06/05 - - 3
Rainy 21/07/05 7.8 8.4
SS(mg/L) Dry 11/06/05 8.5 10.0
Rainy 21/07/05 30 21.0
Coliform(MPN/100ml)  |Dry 11/06/05 460 460
Rainy 21/07/05 2,400 4,300
Location Colva Benaulim
South pH Dry 10/06/05 7.9 7.9 6.5-8.5
Coastal Rainy 20/07/05 7.9 8.1
Belt BOD(mg/L) Dry 10/06/05 - - 3
Rainy 20/07/05 8.0 7.3
SS(mg/L) Dry 10/06/05 11.5 5.5
Rainy 20/07/05 16.0 11.0
Coliform(MPN/100ml)  Dry 10/06/05 75 95
Rainy 20/07/05 11,000 24,000

3-109




4)  Conclusion
The results of water quality analysis will be summarized as follows

e The treated effluent at the Panaji and Margao STPs did not exceed the effluent standards
for pH, BOD, and SS in either the dry or rainy seasons.

e The sewage treatment process was shown to decrease the number of coliform during